L]
_Barrie e o

N

Wastewater Treatment Facility

249 Bradford Street

2019 Annual Monitoring Report
Environmental Compliance Approval 0284-B2ML52

March 20, 2020

The City of Barrie

Wastewater Operations Branch

P.O. Box 400 Barrie, Ontario L4M 4T5

Telephone 705-739-4220 = Fax 705-739-4251 = www.barrie.ca


http://www.barrie.ca/

City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

This page is left intentionally blank

pg. ii



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

Table of Contents

A 1T A T o T BT = O i PSP v
OVEIVIEW AN0 SUMIMAIY .. .itiiiiiiiiie ittt ssettteesstteesssbeeeesstteeessbeeeessstaeessseeeessseeeessseeeessnssaeessnsseeessnseeessssseeessnns 1

Reporting Section 11(4) (a): Summary/Interpretation of Influent & Imported Sewage Quality and Flows

oo I o Ty oY g Tor- | I I =Y o o KPP 2
Reporting Section 11(4) (b): Summary and Interpretation of All Final Effluent Monitoring Data and
Comparison to Design Objectives and LIMILS ....c.uiiiecieii it e e e e s e s e 6
Reporting Section 11(4) (c): Summary of Deviations from Monitoring Schedule .........cccceeeeeiereeecieeeennnee. 10
Reporting Section 11(4) (d): Summary of All Operating Issues and Corrective Actions........c.ccceeeeeuveeennnee. 11
Reporting Section 11(4) (e): Normal and Emergency Repair Summary on Major Equipment Items........... 11
Reporting section 11(4) (f): Summary of Effluent QA/QC Program ........ccccceevieevieenieenveeireesieesieesinesenesneenns 12
Reporting Section 11(4) (g): Calibration and Maintenance on Influent, Imported Sewage and Effluent
MONITOFING EQUIPMENT . 14
Reporting Section 11(4) (h): Efforts Made in Meeting Effluent Objectives........ccccccveeeieceiiceciee e, 15
Reporting Section 11(4) (i): Biosolids Volumes and Disposal Locations..........ccceeeeecieeeeecieeececiee e 16
Reporting Section 11(4) (j): Complaint Summary and Resolution.........ccceeeieiiiiicciiee e 18
Reporting Section 11(4) (k): Bypass/Spill/AbDNOrmal EVENTS.........coouiiiiiieeieeeciee et 18
Reporting Section 11(4) (I): Status of Notices of Modification..........ccceeecieieicciii e 18
Reporting Section 11(4) (m): Summary of Efforts Re: Procedure F-5-1 .......ccccooiiiiiiireeciieee e 18
Reporting Section 11(4) (n): Changes or Updates to Schedules for Proposed Works..........ccccoeeeeecrieeennnnee. 20
Appendix “A”: Environmental Compliance Approvals and Correspondence .........cccceeeeceeeeecveeeeeecveeeeeennes 20

List of Tables

Table 1 WwTF 2019 Monthly Average Influent Concentrations and Total FIOWS ........cccceeeevieeiiiciieeecciiee e, 2
Table 2 Results of Sampling and Analysis of IMpPorted SEWAZE .......ccoccuviiiiiiiiie it 3
Table 3 WwTF 2019 Monthly Average and Monthly Maximum Daily Flows (MLD)........ccccceeeeveeevieeevveeccreeeeen. 5
Table 4 WwTF 2019 Monthly Effluent Concentrations ...........ceeecuiiieiiiiiie it 7
Table 5 WwWTF 2019 Monthly Average Daily Effluent Loadings.......ccooocviieiiiiiieiiiies et 8
Table 6 WwTF 2019 Final Effluent Quality Comparison with Lake Simcoe Phosphorus Reduction Strategy

(LSPRS) Total Phosphorus (TP) LOading LIMitS.......cccueeiiieiieeeiieeeiee e esteeecteeesreesreeeiteesveeestaeesraesnaeesareeennns 8
Table 7 WwTF 2019 Sampling and Analytical Results for Leachate Parameters in Final Effluent...................... 9
Table 8 Calibration Summary of Monitoring EQUIPMENT.........cocciiiiiiiiie ettt et e e e e e e 15
Table 9 2019 Biosolids Haulage Volume SUMMATY .......cooocciiii it ttee e tee e e e vee e e e ere e e e e 16
Table 10 2019 Biosolids Land Application Program ..........occueeiiiiiie ettt vee e e e eba e e e 17

List of Figures

Figure 1 WwWTF Average Monthly Influent Total Phosphorus and Dissolved Reactive Phosphorus

CONCENTIATIONS (IME/L) cuveiiteiitiieiie ittt et et e et e et e eteebe e bt e s teesbeeetaeeabeeabeesbeesteesteesasesaseenbeenbeessenssesaseesseenseeseensenns 3
Figure 2 WwWTF Average Monthly Influent Total Kjeldahl Nitrogen (Mg/L) ....cecoveevveeireecieenieesieecee e eeveenveens 4
Figure 3 WwWTF Average Monthly Influent Five-Day Biochemical Oxygen Demand and Total Suspended Solids
(IM1Z/L) reeetee ettt ettt ettt ettt e et e et e e b e ebe e beeebeeetbesabeebe e be e baeabeeeaaeeaaeeabeebeeshaeehbeeabeeabeenbe e beentbeatreeareebeeraans 4
Figure 4 WwWTF Average Monthly Effluent FIOW (IMLD) ....cc.uviecuieeiiieciee ettt ettt e eaae e s e 5
Figure 5 WwWTF Average Annual Effluent Total Phosphorus Concentration (Mg/L) .....cccceevvveeereevreenreenreenneenne. 10
Figure 6 WWTF Average Annual Effluent Ammonia-N Concentration (ME/L) ....ccecevveeeeeeeeireeecieeeieeeeeeeeveens 10



This page is left intentionally blank



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

Review and Sign-Off

WwTF 2019 Annual Report

Reviewed by:

Signature

G. Jorden, Supervisor, Wastewater
Operations and Maintenance

Fz 2%

T

D. Reynolds, Senior Engineer, ~ -

Wastewater Optimization J0o-0t 165 tel 26/ 20
ne ad

D. O'Neill, Supervisor of Wastewater
Capital Works

fes Qﬁ/law

K. Quigley, Supervisor Operational
Technology

FI78 26/ 2

M. Shaw, Supervisor of Technical

Services Fey 2¢ /2o

S. Coulter, Manager of Wastewater -

Operations W 74 b F4 ‘/f.ﬂ

B. Araniyasundaran, Director of

Infrastructure Mard/\ 2o / 202

Pg. v



This page is left intentionally blank



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

Overview and Summary

The City of Barrie’s Wastewater Treatment Facility (WwTF) is located at 249 Bradford Street and in 2019
operated under Amended Environmental Compliance Approval No. 0284-B2ML52 (“the ECA”) dated August
24th, 2018 issued by the Ministry of the Environment, Conservation and Parks (MECP). Compliance for 2019
will be evaluated against section 11 reporting requirements of the ECA; a copy of which is attached in
Appendix “A”.

Amended Environmental Compliance Approval (ECA) No. 0284-B2ML52 granted approval to add three more
mixers to the selector and two more heat exchangers to Primary Digester #3. The status of this project as of
December 31, 2019 was that the new equipment was under construction and that construction had been
extended beyond the anticipated September completion date.

On December 19, 2019 the City applied for an amendment to Amended Certificate of Approval (Air) 1316-
5MKTGU dated October 23, 2006 (“the Air ECA”) to update operations of air pollution control equipment,
noise levels and dispersion modelling.

On July 4, 2019 the City submitted a Notice of Modification of Sewage Works No. 2019-01 for a new sludge
transfer pipe. As of December 31, 2019 the new piping is in service but the contract is not substantially
performed.

In 2019 sewage treatment processes included:

Mechanical Bar Screens;

Grit removal,

Primary settling;

Biological selector;

High purity oxygen activated sludge treatment (UNOX process);

Chemical addition for removal of phosphorus and suspended solids

Secondary settling;

Nitrification by rotating biological contactors (RBC);

Sand filtration;

Ultraviolet disinfection;

Treated effluent is discharged to Kempenfelt Bay through a staged diffuser;

Biosolids are separated from the liquid sewage and are processed via dual digestion of sludge
(aerobic & anaerobic); and

e Methane gas generated from this process is ‘scrubbed’ and used for co-generation of heat and
electricity to offset plant energy demands.

In 2019, the effluent average daily flow of 49.9 mega litres per day (MLD) of sewage was treated
representing approximately 65.7% of the plant’s rated capacity of 76 MLD. The maximum daily effluent flow
was 75.4 MLD on March 16, 2019 due to heavy rains, warm weather and spring runoff accessing the sanitary
collection system.

The WwTF was in full compliance with all effluent concentration limits and loading limits. In addition, the plant
met all ECA Objectives with few exceptions.

Over the reporting period the Wastewater Treatment Facility functioned exceptionally well, producing high
quality treated effluent as indicated by minimal effluent nutrient levels. The effluent phosphorous monthly
average concentrations all met the 0.18 mg/L monthly average compliance limit and the effluent annual
average phosphorous concentration of 0.03 mg/L (second lowest on record) met the Lake Simcoe
Phosphorus Reduction Strategy limit of 0.1 mg/L. The 2019 final effluent phosphorous annual loading was
546 kglyear which is 20% of the annual compliance loading of 2,774 kg. The average ammonia-N effluent
concentration was 0.61 mg/L (fourth lowest on record) and all ammonia-N limits, objectives and loadings
were consistently met.

In 2019, some effluent pollutants such as total phosphorus, dissolved phosphorus, cBODs and e.coliwere
often below analytical detection limits.

Page 1|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

The WwTF had no overflows or bypasses of sewage in 2019.

The reporting sections in this report follow the specific reporting requirements of section 11(4) of the ECA.
Copies of relevant ECAs and Notices of Modifications are contained in Appendix “A”.

Annual statistics such as average loading, flow and removal efficiency etc. in this report are calculated as per
Schedule F of the ECA (i.e. arithmetic mean of all single sample results obtained during a calendar year).

Reporting Section 11(4) (a): Summary/Interpretation of Influent & Imported
Sewage Quality and Flows and Historical Trends

WWwTF influent sampling for 2019 was conducted as per the requirements of the ECA and results are
presented in Table 1:

Table 1 WwTF 2019 Monthly Average Influent Concentrations and Total Flows

Total Total Total Dis;.
o on S SEN R nmde on i
Flow(md) ML 155y (tkny TP prpy  (MIL) | (me/L)

mol)  (mgi) ML (mgi)
January | 1518589 | 242.55 | 306.20 | 41.76 | 5.52 1.25 152 | 24.31
February | 1366620 | 208.35 | 300.27 | 4321 | 557 1.24 145 | 27.23
March | 1581122 | 180.63 | 24538 | 41.60 | 5.5 1.19 132 | 26.67
April 1681578 | 185.64 | 271.14 | 3762 | 4.63 0.85 116 | 22.75
May 1717477 | 156.40 | 223.08 | 3825 | 4.63 0.91 106 | 24.21
June 1549888 | 168.00 | 250.08 | 39.64 | 5.06 0.96 99 | 24.20
July 1473787 | 180.36 | 256.86 | 39.64 | 5.06 0.99 104 | 23.10
August | 1416405 | 202.69 | 267.85 | 38.76 | 5.3 1.04 119 | 21.48
September | 1397643 | 19557 | 28471 | 37.36 | 4.93 1.04 99 | 22.20
October | 1462092 | 220.04 | 291.41 | 38.72 | 527 1.15 116 | 22.87
November | 1483554 | 198.40 | 271.52 | 4055 | 5.33 1.24 117 | 24.66
December | 1548315 | 222.46 | 27504 | 4211 | 535 1.27 134 | 25.76

Average 1516423

Sum 18197069

Table 1 sampling and flow monitoring data was previously sent to MECP in monthly R1 and R2 Municipal
Utility Monitoring Program (MUMP) reports. Influent concentrations appear to be typical of domestic sewage.

In 2019 77.2 cubic meters of imported sewage originating from the Bear Creek Development was received in
December at the WwTF. Samples were taken from the discharge of sewage from the bottom of the truck
which hauls the sewage. The results of sampling and analyses are shown in Table 2.

Page 2|91



City of Barrie

Wastewater Treatment Facility (WwTF)
Annual Report 2019

Table 2 Results of Sampling and Analysis of Imported Sewage

e Reggi'\'/e 4 BODs TSS TKN TP Ammonia-
(md) (mg/L) (mg/L) (mg/L) (mg/L) N (mg/L)
Dec. 17 6.8 - - - -
Dec. 19 6.8 - - -
Dec. 27 34.1 650 2950 47.1 15.3 22.0
Dec. 31 29.5 - - - -

The imported sewage sampling data indicate that TSS, BODs and total phosphorus were higher than
expected but this probably indicates that the sample taken was more indicative of concentrated material
which settled to the bottom of the truck. The City will attempt to get more representative samples in future.

Four years of historical trending of influent concentrations and flow data is shown in Figures 1-4 below.

mg/L
o = N w H wv D ~N

:

v

—&— TP_Raw

—ili— DRP Raw

Jul'16 ]

Jan '16 |
Apr'l6

Oct '16

Jan'17

Apr'17

Jul'17

Month' Year

Oct '17

Jan'18

Apr'18

Jul '18

Oct '18
[...]
S11075 | 24084 2023 | Springwater 18.2 1536.17 | 1068.00 | 2604.17 | Oct 25, 30
S11074 | 22615 2020 | Springwater 6.9 823.39 48750 | 1310.89 Nov 5
$3017 | 22299 | 2019 | Bradford W. 38 850.44 0.00 850.44 Nov 7, 8
Gwillimbury
S5041 | 22872 2021 Essa 37 667.79 0.00 667.79 Nov 21
S11071 | 22504 2020 | Springwater 18.9 801.20 914.05 | 1715.25 Nov 25
S11084 | 23075 2021 | Springwater 315 1574.71 | 2213.50 | 3788.21 | Nov 26-28

51330.7 44056.3  95387.0

During 2020, it is estimated that a total of approximately 135,000 m? to 140,000 m? of biosolids will be
generated at the WwTF.

Reporting Section 11(4) (j): Complaint Summary and Resolution

No public complaints were received in 2019.

Reporting Section 11(4) (k): Bypass/Spill/Abnormal Events

There were no overflows or bypasses of sewage or situations outside Normal Operating Conditions in 2019
at the WwTF.

Reporting Section 11(4) (I): Status of Notices of Modification

On July 4, 2019 LOF 2019-01 was issued to replace a sludge transfer line between the digesters and
sludge holding tank. As of December 31, 2019 the new piping was in service but the contract was not
substantially performed. A certificate of substantial performance was issued on February 3, 2020 in regard
to the new sludge transfer pipe (see copy in Appendix A)

A copy of the Notification is contained in Appendix “A”.

Reporting Section 11(4) (m): Summary of Efforts Re: Procedure F-5-1

The objective of Guideline F-5 appears to be in promoting secondary treatment of sewage as a minimum
level of treatment. This involves meeting certain effluent criteria stipulated in the Procedure, preventing
upsets and breakdowns and avoiding overflows and bypasses. The WwTF did not have any bypasses or
overflows in 2019 due to proactive efforts to foresee where problems might occur and from experience
where bypasses have occurred. The WwTF also far exceeded the secondary effluent criteria in Procedure
F-5-1. Although the WwTF was designed to meet secondary treatment standards it easily meets and

Page 18|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

consistently exceeds the Advanced Treatment standards set by Procedure F-5-1 (BOD=10 mg/L, TSS =5
mg/L and TP=0.3 mg/L) as demonstrated in Table 4.

This section summarizes various strategies the City of Barrie currently uses to avoid overflows, bypasses,
upsets and breakdowns:

Routine bi-weekly cleaning of all sand filters using sodium hypochlorite.

Routine weekly cleaning of WwTF raw wet well and pump station wet wells

Check of all pump stations at least 3 times per week for pump run hours, alarms, float conditions
etc.

Routine daily inspections of all WwTF critical equipment.

Routine quarterly cleaning of pump station wet wells and float alarms

Balancing flows and sludge levels between tanks on a daily basis

Using good engineering practice to design and operate the WwTF and pump stations

Using the wet well and sewer system to equalize flows and prevent bypasses and overflows
Using ultrasonic level detectors in tanks to automatically control pump rates

24/7 automated tank level monitoring with redundant level detection systems

Using SCADA systems and controls on all critical wastewater infrastructure

Maintaining redundant backup generators at WwTF in case of power failure

Maintaining backup generators in larger pump stations.

Weekly testing of WwWTF standby generators, transfer switches and switchgear

Annual cleaning and inspection of high voltage equipment, transformers etc.

Using a remote dialing system connected to SCADA to alarm a standby operator on call 24/7
Using electronic security measures at pump stations and entry doors at WwTF

Permanent staffing of an in-house Optimization Section two optimization engineers

Maintaining a computerized work management system which tracks and prioritizes maintenance
and repairs

Maintaining and enforcing a sewer use by-law

Providing ample funding for repairs and upgrades

Twinning all force mains at pump stations for redundancy

Maintaining a nominally separated sewer system

Undertaking infiltration and inflow studies

Maintaining sufficient staffing and training

Sampling at multiple process locations in the WwTF to have a good understanding of plant process
and pinpoint potential problems

Maintaining an in-house laboratory and two lab technicians for redundancy and responsiveness
Ongoing study to evaluate new wastewater equalization facilities

Supplying all operators with cell phones to facilitate communications

Conducting routine condition assessments of infrastructure

Minimizing solids carryover in secondary effluent to keep filters clean

Maximizing nitrification in aeration basins to minimize RBC solids going to sand filters

For more innovations that the City of Barrie is undertaking to ensure the highest quality of effluent please
refer to Reporting Section 11(4) (h).

It is difficult to attach a discrete cost to each bullet above due to overlap, the generality of some costs and
the frequency that the costs are incurred. Most items fall within the annual operating budget of the WwTF
which remains at approximately $16 million per year. Some items fall within capital works projects while
others comprise engineering or planning projects.

Page 19|91



City of Barrie

Wastewater Treatment Facility (WwTF)
Annual Report 2019

Reporting Section 11(4) (n): Changes or Updates to Schedules for Proposed
Works

The status of the proposed works as of December 31, 2019 was that new equipment was still under
construction and that construction had been extended beyond the anticipated September 2019 completion
date. On February 6, 2020 MECP was notified that the proposed works had been commissioned (see copy

of communication in Appendix A).

A certificate of substantial performance was issued on February 3, 2020 in regard to the new sludge
transfer pipe (see copy of communication in Appendix A).

Appendix “A”: Environmental Compliance Approvals and Correspondence

Page 20|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

% O t H Ministry of the Environment, Conservation and Parks
n EFIO Ministére de I'Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 0284-B2ML52
Issue Date;  August 24, 2018

The Corporation of the City of Barrie
70 Collier St

Past Office Box, Na. 400

Barrie, Ontario

L4M 4T3

Site Location: City of Barrie Wastewater Treatment Facility
249 Bradford St Reference Plan 51R-11568

City-of Barrie, County of Simcoe
You have applied under section 20.2 of Part 111 of the Environmental Protection dct, R.5.0. 1990, ¢ E. 19
{Environmental Protection Act) for approval of:
usape and operation of existing municipal sewage works, for the treatment of sanitary sewage and disposal of
effluent to Lake Simcoe via a Sewage Treatment Plant (City of Barrie Wastewater Treatment Facility) and Final
Effiuent disposal facilities as follows:
Classification of Collection System: MNominally Separate Sewer System

Classification of Sewage Treatment Plant: Secondary

Design Capacity of Sewage Treatment Plant

Design Capacity with All Prior to Completion of Upon Completion of
Treatment Trains in Operation | Construction of All Proposed Construction of All Proposed
Works Works
Rated Capacity 76,000 m /d 76,000 m'/d
RECEIVED
SEP 04 2018
EHONERE DEATHEHT Page | - NUMBER 0284-B2MLS2

Page 21|91



City of Barrie
Wastewater Treatment Facility (WwTF)

Annual Report 2019

Influent, Imported Sewage and Processed Organic Waste

Receiving Location Types
In Collection System Sanitary Sewage/Septage/Holding Tank Waste/Portable Toilet
Waste/Leachate/Pretreated Leachate/Pretreated Industrial
Wastewaler
At Sewage Treatment Plant Septage/Holding Tank Waste/Portable Toilet Waste/Leachate
Proposed Waorls:
Secondary Treatment Systems

® Biological Treatment

® relocate existing three (3) mixers within the selector tank at different location within the tank.

e installation of three (3) new mixers within the selector to increase the number of mixers to six (6)
in within the selector.

Sludge Management System
& Sludge Digestion
e Primary Digesters

® comhine the two existing 100 kW circuits of the 200 kW existing heat exchanger Lo serve
primary digester No.3 into one.

e installation of two (2) new heat exchanpers to serve primary digester No.3, each having a
capacity of approximately 300 kW,

Existing Works:
Sanitary Sewage Pumping Stations
Raw Sewape Pumping Station
®  three (3) inlet overflow channels into the wet well with manually raked bar screens.

® five (5) raw sewage pumps and one (1) standby pump rated at a nominal capacity of 34,560 m*/d
with a discharge flow measurementl device.

Page 2 - NUMBER (284-B2ML52

Page 22|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

Sccundary Pumping Station

® six (6) pumps, each rated at a nominal capacity of approximately 35,000 m*/d.

City of Barric Wastewater Treatment Facility
Influent Sewers
& two (2) 1050 mm diameter inlet sewers to the Preliminary Treatment System;
Imported Sewage Recciving Facilities
* one (1} 300 m* capacity (active volume) equalization/pretreatment hauled sewage holding
compartment equipped with coarse bubble diffused aeration system, two (2) 7.5 k'W positive
displacement air blowers and two (2) submersible pumps, each rated at approximately 7 Lfs against
4.2 m TDH discharging to the WTF influent sewer,
& one (1) in-line grinder capable of handling hauled sewape flowrate of approximately 28 L/s.

Biosolids Supernatant Compartment and Biocaugmentation Compartment

e one (1) approximately 500 m’ capacity (active volume) biosclids supernatant helding compariment
equipped with one (1) rail mounted submersible propeller type mixer and three (3) submersible
pumps, each rated at approximately 3 L/s against 5.0 TDH discharging to the WTF influent sewer.

e one(1) 132 m? capacity (active volume) bicaugmentation holding compartment equipped with two
(2} submersible pumps, each rated at approximately 76 L/s against 11 m TDH discharging 1o the
WTF primary clarifier effluent. Also included are piping for enhanced nitrification.

Preliminary Treatment System

® Screcning

® 2 multi-rake bar screens (12.7 mm stainless steel mechanically cleaned bar screens), each
coupled with a screenings washer compactor to reduce the quantity of organics captured in the

screened material, designed to handle up to a peak instantaneous {low of 230,100 m’/d combined.
® Grit Removal

e four (4) covered acrated grit tanks, each capable of handling approximately 130 m* nominal
liquid capacity.

® {our (4) horizontal screw conveyors to transport settled grit collected in aerated grit tanks for grit
tanks (Mos. 1, 2, 3 and 4) conveyors, each having a rated capacity of approximately 0.5 m*/hr at

Page 3 - NUMBER 0284-B2ML352

Page 23|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

10% loading.

e four (4) horizontal, centrifugal screw impeller grit pumps, each having a normal operating rated
capacity of approximately 13 Lfs at 7.0 m Total Dynamic Head (TDH).

e three (3) grit blowers (2 duty, one standby), each rated at approximately 430 m*/hr.

& two (2} grit classifiers, each with two (2) hydrocyclones designed for a grit quantity of 10 to 100
mlL grit/m® wastewater and feed flow rate to each cyclone of approximately 13 Li/s at 8.5m TDH.

Influent Flow Measurement and Sampling Point

e flow measurement devices to measure flow from the discharge of each raw sewage pump, then add
the measured flows to get the total influent flow.

® automatic composite sampler at the Headworks Building;

Primary Treatment System

® three (3) covered primary clarifiers: Primary Clarifier | and 2 each measuring approximately 45.7 m
x 16.5 m x 3.65 m in Side Water Depth (SWD), Primary Clarifier 3 measures approximately 46.1 m
x 16.5m x 3.65 m in SWD. Each is equipped with three (3) longitudinal collectors and one (1} cross
collector, non-metallic chain and flight style sludge collectors.

e  five (5) primary raw sludge pumps to the acrobic reactor / sludge blending tank and/or digester, each
having a normal operating rated capacity of approximately 13 L/sat 12 m TDH.

® one (1) primary scum pump rated at approximately 13 Lis.

® nine (9) scum skimmers and nine (%) scum collection troughs.

Secondary Treatment Sysitems
# Biological Treatment
® one (1) selector tark with nominal operating capacity of approximately 2,000 m*,
e primary effluent flow splitter box.
# the selector or the splitter or both may be used at any given time.

e three (3) mixers for selector tank (approx. 3 kW per mixer) - (to be replaced as per Proposed

Pape 4 - NUMBER 0284-B2ML52

Page 24|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

Works)

five {5) high purity oxygen covered Reactors (UNOX): Reactors 1 and 2 each having a normal
operating capacity of approximately 2,400 m?*, Reactor 3 having a capacity of approximately
2,400 m* and reactors 4 and 5 each having a normal operating capacity of approximately 2,400
m,

one (1) 30 kW and two (2) 20 kW mixers per each UNOX Reactors 1 to 5 inclusive.

one (1) centrifugal blower to purge off gases from the aerobic reactors to the UNOX reactors, and
having a rated capacity of 31 L/s at a discharge pressure of 695 mm water column with a direct
drive of approximately 5.6 k'W.

one (1) centrifugal purge air blower for UNOX reactor no. 4 and 5, with a rated capacity of
approximately 900 L/s at a discharge pressure of 4.5 kPa with a direct drive of approximately 12
kW,

two (2) Thermax SG1700 HF ambient vaporizers with a combined capacity of 21.6 metric tonnes
of liquid oxygen per day at a minimum ambient temperature of -30 °C. Liquid oxygen will be
stored in a 48.5 m* liguid oxygen storage tank.

one (1) 75 kW electric oxygen vaporizer plus trim heater.

# Secondary Sedimentation

two (2) Return Activated Sludge (RAS) Chambers.

six (6) covered Secondary Clarifiers (2 cells each): Secondary Clarifiers 1, 2 and 3 each
measuring approximately 63.6 mx 12.2 m x 3.3 in 8WD and Secondary Clarifiers 4, 5, and 6
each measuring approximately 64.6 m x 12.2 m x 3.3 in SWD, each equipped with four (4)
longitudinal collectors; one (1) cross collector; and two (2) scum skimmers, non-metallic chain
and flight style sludge collectors.

six (6) Return Activated Sludge pumps, (three (3) for each RAS Chamber), each pump with a
rated capacity of approximately 22,000 m*/d at 7.9 m TDH.

one (1) Secondary Scum Pump with a rated capacity of approximately 13 L/s (1,090 m¥/d) at 15
m TDH.

twelve (12) geotextile inlet membrane baffles; two (2) in each of the six (6) secondary clarifiers.

Post-Secondary Treaiment System
o Rotating biological contactors

thirty-six {36) rotating biological contactors (RBCs) for tertiary nitrification. Each RBC has a

Page 5 - NUMBER 0284-B2ML52

Page 25|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

contacting surface area of approximately 15,500m? for a total of approximately 558,000m?. The
RBC system has been designed to treat secondary effluent at an ammonia loading rate of 1.5 to 2
g/m*/day, and therefore has an approximate ammonia treatment capacity of 1,116 kg/day,

® Filtration

six (6) shallow bed, single media tertiary filters; each having dimensions of approximately 34.4
m long x 4.8 m wide; with six (6) filters having a combined peak design flow capacity of
156,000 m*/d (all in service).

filters 1 & 2 have an automatic backwash system consisting of a travelling bridge equipped with
one (1) submersible pump for backwash rated at approximaiely 13 L/s and one (1) washwater
pump rated at approximately 13 L/s.

filters 3 & 4 have an automatic backwash system consisting of a travelling bridge equipped with
one (1) submersible pump for backwash rated at approximately 17 L/s and one (1) washwater
pump rated at approximately 17 Lis.

filters 5 & 6 have an automatic backwash system consisting of a travelling bridge equipped with
one (1) washwater pump rated at approximately 14 Lfs,

air scour system: Tertiary filters 5 and 6 are equipped with an air scour system with a shared
positive displacement blower having a rated capacity of approximately 78 m*/min for cleaning
the filter media as part of routine maintenance.

Supplementary Treatment Systems

® Phosphorus Removal

-

two (2) below grade storage tanks PVC lined, for storage of Alum, each with approximately
38,000 L capacity located in the Chemical Building.

two (2) double-head positive displacement metering pumps installed in the existing chemical
building to dose alum at the inlet works, the aeration tank influent channel and the mixed liquor
channel; each metering pump having a rated capacity of approximately 680 L/hr for total capacity
of 1360 Lihr.

two (2) peristaltic hose pumps rated at 371 Léhr each for total capacity of 742 Lihr.

one (1) positive displacement transfer pump with a rated capacity of approximately 640 Lihr
installed in the existing chemical building for alum transfer to day tank storage of alum for use in
the flash mixing tanks.

one (1} day tank for storage of alum, with approximately 3,200 L capacity, located in existing

Page 6 - NUMBER 0284-B2ML52

Page 26|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

conerete chemical storage tank between Ulira Violet (UV) disinfection channels.

four (4) positive displacement metering pumps installed in the existing high pressure effluent
pump room for alum feed for phasphorus removal, each metering pump having a rated capacity
of approximately 53 L/hr, to dose alum from the day tank to the flash mixing tanks.

three {3) flash mixing tanks having dimensions of approximately 8.5 m long x 4.0 m wide x 4.5
m SWD, to provide flash mixing of alum in the RBC effluent for phosphorus removal, equipped
with approximately 12kW motor driven, propeller type mixers, respectively.

six (6) floceulation lanks, two (2) downstream of each flash mixing tank for phosphorus removal
at an average daily flow of 76,000 m*/day, each tank having dimensions of approximately 8.5 m
% 8.5 m x 4.5 m SWD, equipped with a 2.2 kW and 1.1 kW motor driven, propeller type mixers,
respectively.

Disinfeetion System

. .Et'ﬂuent Disinfection — UV Disinfection

two (2) approximately 14 m long x 2.5 m wide x 2 m SWD parallel, ultraviolet disinfection open
channels, each ultraviolet disinfection channel equipped with a system control centre and a power
distribution centre.

18 modules per flow channel, (6 rows with 3 columns), total of 36 modules combined for the two
channels, installed vertically with associated appurtenances with a total capacity of
approximately 195,000m/day.

two (2) positive displacement blowers installed to supply air for scouring during UV lamp
cleaning, each blower having a rated capacity of approximately 120 L/s at a discharge pressure of’
approximately 48 kPa with an eleciric drive of approximately 11 kW,

one (1) approximately 2 m long x 1m wide x 2 m deep UV cleaning tank installed for UV lamp
cleaning (acid) solution complete with scouring blower.

#  Sodium Hypochlorite Disinfection

sodium hypochlorite storage and feed system consisting of two (2} storage tanks of
approximately 6,000 L (combined};

two {2) peristaltic hose pumps rated at 550 L/hr each.

piping for addition of sodium hypochlorite to the tertiary filters for filter cleaning.

Page 7 - NUMBER 0284-R2ML52

Page 27|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

Final Effluent Flow Measurement and Sampling Point I

® automatic composite sampler at outlet of the UV disinfection system;
Sludge Management System

o Sludge Thickening

e three (3) positive displacement waste activated sludge pumps, each pump rated at approximately
25,0 Lfs at 21 m TDH with approximately 19 kW variable frequency drive.

® one (1) polymer feed system having a rated capacity of approximately 30 Lihr, adjusted per
demand, consisting of a volumetric feeder, a polymer hopper wetling assembly, three (3) positive
displacement rated capacity of approximately 20 kg/hr, post dilution feed pumps with polymer
solution to be dosed afier the waste activated sludge pumps.

e three (3) approximately 1.3 m diameter x 4.8 m long rotary drum thickeners.

® two (2) positive displacement thickened activated sludge pumps, cach pump rated at
approximately 13 L/s at 42 m TDH with approximately 22 kW variable frequency drive.

& Sludge Pre-Treatment

® two (2) cells within one tank to be used in either anaerobic sludge blending process mode or
aerobic dual-digestion process mode, with an approximate volume of 620 m? each.

® one (1) external propeller type draft tube mixer per cell to p;*nvidc sludge mixing, each mixer
having a rated capacity of approximately 19 m*/min and 11 kW,

® capability for addition of atmospheric air or high purity oxygen to holding cells of approximately
4 m*min (130 scfm).

® two {2) centrifugal pumps to provide sludge transfer to the primary anaerobic sludge digesters,
each pump having an approximate capacity of 22 L/s at a TDH of approximately 14 m with a
variable frequency drive of approximately 8 k'W.

e one (1) centrifugal blower to purge off gases from the cells to the UNOX reactors, and having an
approximate capacity of 31 L/s at a discharge pressure of 0.7 m. water column with a direct drive
of approximately 6kW.

& Sludge Digestion

®  Primary Digesters

Page & - WUMBER 0284-B2ML352

Page 28|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

& two (2) primary anaerobic digesters (No. 1 and No. 2) with a volume of approximately 1,580
m* each,

e four{4) internal draft tube mixers on Primary Digesters No. 1 and No. 2 (two per tank) to
provide sludge mixing, each mixer having an approximate capacity of 27 m*/min with a
reversible, variable frequency drive of approximately 8 kW.

e digesters No. 1 and No. 2 sludge heating system consists of two (2) sludge recirculation
heaters rated at approximately 300 kKW each, which are installed in the control room of these
digesters; and hot water jacket type heaters affixed to the mechanical mixers of
approximately 60 kW for each mixer.

®  two (2) sludge re-circulating pumps, each pump having an approximate capacity of 22 L/s at
2 TDH of approximately 14 m with a variable frequency drive of approximately 8 kW, also
having in-line grinders with by-pass for maintenance.

& two (2) transfer/recirculation pumps, transferring to the secondary digester or Primary
Digester MNo. 3, each pump having an approximate capacity of 22 L/s at a TDH of
approximately 14 m with a variable frequency drive of approximately 8 k'W.

e one (1) primary anacrobic digester (No. 3) with volume of approximately 3,800 m® which
may be used as secondary digester.

® primary Digester No.3 sludge heating system consisting of two {2) sludge recirculation
heaters rated at approximately 100 kW {each to be upgraded as per Proposed Works)

& primary digester No.3 sludge heating system consisting of two (2) sludge recirculation
heaters rated at approximately 100 kW each, Primary Digester No.3 may be used asa
secondary digester as required. ’

e total combined primary digester volume of approximately 7,000 m* with minimum HRT of
approximately 15 days at 76 MLD. Primary Digesters 1, 2 and 3 may be operated in series or
parallel.

® Secondary Digesters

& one (1) secondary digester, at approximately 3,800 m® capacity, which may be used
temporarily as a primary digester”.

e  two (2) transfer pumps, each pump having a rated capacity of approximately 1700 L/hr and a
TDH of 24 m, transferring to the on-site Biosolids Holding Tank #1; or Sludge Leading
Station No. 2 adjacent to the chemical storage building.

® Biosolids Storage and Disposal

Page 9 - NUMBER 0284-B2ML52

Page 29|91



City of Barrie
Wastewater Treatment Facility (WwTF)
Annual Report 2019

e one (1) on-site sludge storage tank of approximately 772 m’ capacity (Biosclids Holding Tank